
SPARE PARTS LIST 

FOR 

MOTOR CYCLE 
LIGHT WEIGHT 

MODEL NUMBER 810.94010 

SEARS, ROEBUCK AND CO. U.S.A. 

SIMPSONS-SEARS, LTD. CANADA 



 

AlLSTATE liGHT WEIGHT MOTOR CTCLE -

SPECIAL TOOLS 

1 2 3 4 5 6 

I 

I 
IMs/STnoS/11 

Ref. Port Delcrlptlon Requd. 
No. No. No. 

1 OS0.1000.0.L 28 Ignition point adjusHng gouge 
2 050.1000.0-W 23 Guide sleeve (for mounting the 

pocltlng ring on the crankshaft) 
3 050.1.1000 G-W3& Extrodor (for Intermediate disc 

on gear shaft) 
4 050.1000.0-W 41 Mounting sleeve (for flHing Inner 

rings of crankshaft Moring) 
s 050.4.1332.2-W 2 Mounting bolt {for flHing snap ring 

6 1 
on pedal shaft) 

OS0.7011 

1 
Extractor (for crankshaft Moring) 

7 1 
050.7012 Extractor (for flywheel mognelo 

of generator) 
a 050.7013 Extractor (for engine sprocket) 
9 360.1.70.014.1 Holder (for Iorge driving pinion) 

10 1 050.7015 Sprocket holder (for gear sprocket 
12 teeth) 1 

11 Not for this model 
12 050.7029 Pressing-out tool (for boll beari ngs 

of front and rear wheel hub) 

-34-



SPARE PARTS CATALOG 

Engine 0 Crankcase 

0 Blower 

0 Cylinder 

0 Engine Pam 

0 Outdl 

0 Gearbox 

0 Starter Mechanism 

(!) Pedals 

0 Geanhlft 

(D) Carburettor 

Chassis 0 Fuel Tank, Exhaust 

0 Frame, Mudguards (Fenden) 

(D Saddle, Luggage Carrier 

4D Pivoted Fork. Prop Stand 

G) Shock Absorber 

Front Fork CD) Front Fark and Steering 

0 Handlebar, GeonhiR and ThroHie Twb:t Grips 

CD) Bowden Cables 

Road Wheels CD Front Wheel 

f1!) Speedometer with Drive 

fD Rear Wheel, Driving Chain 

Electrical Equipment 0 Generator 

fl) Heodlamp, Horn. Tall-Stop-Ugh! and Switch 

Ac:ceuorl .. fD Toole, Bell, Tire Pump 

-35 -



ALLSTATE LIGHT WEIGHT MOTOR CYCLE -

0 CRANKCASE 

2 

3 

4 
17 

5 /-t8 
6 

7 

8 19 

20 
9a 

21 

------19a 

10 ;/ 

26 - · 

13 ----------12 

13a 

I MSIVA/10121 

15 @) 

~@ 
15a 

14 

- 36-



ALLSTATE LIGHT WEIGHT MOTOR CYCLE -

CRANKCASE 

Ref. Port Description Requd. 
No. No. No. 

302.6.1 0.000.0 Engine complete 1 
1 364.1.10.660.1 O ol filler plug 1 
2 27071 Seal washer A 10x14 DIN 7603 1 
3 350.3.10.035.1 Crankcase cover r ig ht 1 
4 050.1.1049 Crankcase cover gasket 1 
5 050.1078 Stud bolt M 6, 103 long 4 
6 050.10.1031 Crankcase gasket 1 
7 050.10.1032.0 1 Crankcase complete 1 
II 24365 Seal washer A 6x12 DIN 7603 2 
9 I 900.1305 fillister head screw M 6xll DIN 114 

9al 
for oil control I 

15.403 Hexagon head screw M 6x8 Din 933 

10 I for crankco~e breathing 
900.1319 fllllsler head screw M 6x35 DIN 84 

11 \ for crankcase auembly 8 
11a ' 900.1136 Hexagon head screw M llx1 x65 

DIN 960 -IIG 3 
12 050.2.1076 Screw (M 6, SO long) 3 
12a 24804 Washer 6,4 DIN 433 2 
13 050.5.1075.2 fixing clip 1 
13a 350.6.10.092.1 Chain safety bow 1 
14 29190 Spring ring B 5 DIN 127 2 

15f 900.1312 I fllllster head screw AM 5x10 
DIN 114 1 

l 900.13011 I fill Isler head screw AM 5x30 DIN 114 1 
1Sa 24803 Washer 5,3 DIN 433 I 1 
16 900.1342 Fillisler head screw AM 8x1 0 

DIN 84 for oil drain plug 1 

17 1 26482 Seal washer A 8x14 DIN 7603 I 1 
17a 900.1512 lens head screw AM 8x10 DIN 85 1 

181 
900.1206 fillister head screw M 6 x30 DIN 84 

for crankcase cover 6 

l 900.1319 Filllster head screw M 6x35 DIN 114 1 
for crankcase cover 1 

19 900.4810 Cylindrical pin 6 h 8x111 DIN 7 2 
19o 050.10.1054 Spacer 2 
20 900.2021 Hexagon nul M 8x1 DIN 9~ S 3 
21 26819 Spring ring BaDIN 127 1 
25 0501 .1096 locking plate for nuts 1 
26 050.10.1088 Rubber plug for crankcase 

12.5 mm dia., 10,5 long 2 

-37-



AlLSTATE ll G H T WE I G H T M 0 T 0 R C T C l E - 810. 94010 

BLOWER 

f ------
,...---------11 

--------1fa 

z------

--14 

6---------~ 

7--------~ 

(~ 
Jo zg 

IMS/VA/10/21 
28 27 26 

-38 -



ALLSTATE LIGHT WEIGH T MOT O R CYCLE 

No. 
Port 
No. 

Ref. , 
_,_ ____ _ 

1 
2 
4 
6 
7 
8 
9 

10 
10o 
11 
11ol 
12 I 
13 1 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

900.1514 
900.3.456 
364.1.1 0 .065.1 
3S0.4.1 0.072.1 
050.10.1073 
350.1.10.074.1 
OS0.1 0.1 062 
900.1520 
900.3202 
900.1506 
900 3202 
350.4.10.061 .2 
050.1.1037 
050.101036 
900.2105 
29190 
24803 
900.1335 
900.3218 
23009 
900.3205 
23099 
303.1.1 0.064.1 
900.3.401 
900.1513 
900.3.464 
9001506 
oso 10.1068 
900.3964 
050.1.1034 

Description 

Lens head screw M 6x10 DIN 8S 
Securing washer JZC 6 
Blower hood 
Blower fan wheel 
Cover plate 

• Spring ring (securing ring) 
Blower housing 
Lens head screw M 4x20 DIN 85 
Spring washer A 4 DIN 137 
Lens head screw M 4 x12 DIN 85 
Spring washer A 4 DIN 137 

'

Blower bose plole with fell washer 
Felt washer for blower bose plate 
Gasket 122,5 mm dia. (paper) 

I Hexagon nut M 5 DIN 555 
Spring ring 8 5 DIN 127 
Washer 5,3 DIN 433 
Fllllster head screw AM 5xSO DIN 84l 
Spring washer 9/5 .2/1 
Fillister head screw AM 5x12 DIN 84! 

, Spring washer A 5 DIN 137 

I Flllister head screw AM 5x12 DIN 84 
Fairing plate I 
Securing washer JAC 5 ,3 I 

I Lens head screw M 5x10 DIN 85 
Securing washer AZ 4,2 

1 Lens head screw M 4x12 DIN 85 
Blower louvre cover 

1 Clomp Disc 4 I Lens head screw (M 4x10) 

-39-

Requd. 
No. 

2 
2 
1 
1 
1 
1 
1 
2 
2 
2 
2 
1 
1 
1 
1 
1 
2 
1 
4 
4 
4 
4 
1 
1 
1 
2 
2 
1 
2 
2 

BLOWER 



CYLINDER 

~ ---------2 • ~........ Atl 3 

~hlh... ~·-(/----4 

MSIVA/1013 ! 

8 - ------5 

------- 6 

--------------------7 

-40-



CYLINDER 

Ref. Part Description 1 Requd. 
No. I No. No. 

I 

1 Allst. No. 60410 Spark plug 1 
2 24773 He..cagon nut M 6 DIN 934 2 
3 050.1.1003 Round neck nut (M 6) for cylinder 

head 2 
4 24795 Wa sher 6 ,4 D IN 125 4 
s 350.1.10.201 .1 Cylinder head 1 
6 050.10.1005.2 Cylinder norm al. 38 mm dia. 1 
6 050.10.1005.3 Cylinder, 38.5 mm d la. 1 
6 52.1 .1005.0 Cylinde r with compl. piston , 1 

38 mm dia. 

6 1 52.1 .1 005.6 Cylinder w ith compl. piston, 1 
38,5 mm dla. 

~ I 
050.1 .1013 Cylinder base nonge gasket 1 
050.1.1014 I Stud bolt M 6x16 2 

-41-



0 ENGINE PARTS 

7 6 4 5 z j I 

! i 

1 i I 
I I ~ , 

0~/ 
\ 

\ 

------11 

-42-



Ref. 
No. 

Part 
No. Description 

-----------------
1 
2 
2 

(3) 

(3) 

4 
s 
6 

6 
11 
12 
13 
13 
13 
14 

900.485!1 
320.1.10.060.1 
320.1.10.060.3 

364.1.10.!106.0 

364.1 .10..506.4 

900.4714 
0!10.1011 
0!10.10!12 

0.50.1 0!12.3 
9oo.3ao7 
900.6007 
900.3922 
900.3923 
900.3992 
302.1.1 0.01 !1.0 

Notched locking pin 2 x6 DIN 1473 
Piston ring AZ 33x2ac DIN 73102 
Piston ring, oversize I, AZ 

33.!1x2 ac DIN 73102 
Piston complete (parts 1--3), 

normal 38 mm d ia. 
Piston complete (parts 1--3), 

oversize I. 38 . .5 mm dla. 
Wire lock washer B 10 DIN 73123 
Wrist pin 10 mm dla., 32 mm long 
Bushing for connecting rod, 

9,4,12,13 
Bushing for connecting rod, overslz.e 
Seal ring BA 3!1/17/7 
Boll bearing L 17a 40,17/10 DIN 61.5 
Spacer shim 24j17,1t0 .1 1 
Spacer shim 24/17.1 /0.2 J as re­
Spacer shim 21.(17,1/0.0S qulred 

1 
Crankshaft complela with 

connecting rod 

-43-

ENGINE PARTS 

, Requd. 
No. 

2 
2 

2 
1 

1 
1 
2 
2 

0 



0 CLUTCH 

z -- ~ 
J ® 

0 

6 

~ ~-8 ---- -------0 ..,_~-g 5 

7- --

- 44 -

'--tO 

I 



CLUTCH 0 
Ref., Part Oacrlption I Requd. 

No. No. No. 

1 900.4606 Clrcllp 6 DIN 6799 I 1 
2 050.2.1231 Declutchlng lever 

I 
1 

3 050.1219 Cap 1 
4 050.1%21 Rubber disc '20f7,8{2 1 

' 050.1222 Torsion spring I 1 
6 050.12'20 Rubber d isc 13/1 • .5/2 1 
7 030.1228 Declutchlng •shaft 1 
a 050.1.1229 Screw M Sx18 1 
9 OS0.1.1233 Centering screw 1 

10 900.3718 Abre seal wC>sher 26,5/ 22{1 1 
11 050.1237 Wire pin 1,4 mm d lo.. 1 
12 050.1234 Boll nut 1 
13 900.4741 Snap ring Sg 4Sx1 .7S DIN 472 1 
14 050.2.1230. 0 Set boll (compl. w boll bearing, 

bearing shell and sna p ring) 
050.12-'0. 2 Set boll (compl. w . boll bearing, 

without bearing shell) 1 
050.2.1210.2 S.Orlng shell 1 

14o 900.4721 Snap ring Sg 21 x1 DIN 4n 1 
1S 26820 Hexagon nut M 8x 1 DIN 934 1 
16 0.50 1214 locking pla te 8{20 mm dlo.. 1 
17 0.50.1207 Spring collar 1 
18 050.1206 Clutch spring 1 
19 050.1205 Spr ing cage 1 
20 050.1212 Interior clutch disc 2 
21 050.1224.2 Exterior clutch dbc (with frldlon 

lining) 2 
22 050.1204 Outch hub 1 
23 050.1215 Thrusl washer 26/15/1 1 
24 350.1.12.002.2 Clutch housing (19 teeth) 1 
2S 050.1211 Beorlng bushing 17•1.5 16,3 1 
26 050.1213 Thrust washer 22, 1.5/ 1.7 1 

-45-



0 GEARBOX 

zo 

\ 
17 \ 

5 
\ 

\ 

\ 0 

~ 
-~ 
76 -

# . 

~ ~ 0""' ~ 
-~ ~9 ----15 

~10 

-46-

1 



Ref., 
No. 

(1) l 
(2) 

3 I 

' 
5 

6 

6a 
6a 
6a 
6a 
6a 
6a 

7 
a 
9 

10 
11 
12 

13 

14 
1S 
16 
17 
18 
19 

20 

Part 
No. 

247~ 
360.1.13.004.1 

3.50.1.13.000.1 
050.1.1310 

900.6104 

352.1.13.011 .1 

350.1.13.075.1 
350.1 .13.07&.1 
350.1.13.076.1 
350.1.13.079.1 
350.1.13.077.1 
350.1.13.0110.1 
050.1.1320 
050.1.1312 
050.1.1366 
050.1321 
050.1 .1319 
050.1317 

050.1318 

247tf1 
050.1 .1365 
900.6104 
050.1.1306 
352.1.13.001 .1 
900.6202 

900.~ 

Description I Requd. 
No. 

Hex agon nut M 12 x1 
Locking plate 22/12,5 mm dla. I 

(flaps outwards) 
Driving pinion (helical gear 69 teeth) I 
Roller race 28 mm dla. (for main and 

covnter shafts) 
' Roller 3 .5 x 7 .S (14 rollers 

to each race) 
A rst-speed gear (30 teeth) 

w ithout collar 
Disc 1 8/12.5/1,61 
D isc 1 8/12.5/1 .8 
Disc 18/12,5/2 
D isc 18/12,5/2.251 
Disc 18J12.St2.S 

1 Disc 18/12.5/ 2.75 
Main shaft 

as requir-ed, for 
flnl-speed g-r 
without collar 

Second-speed gear (23 teeth) 
Thrust washer 24/ 17 mm dla . 

I 
Seal washer BA Z8/17{7 
Intermediate d isc 
Gearbox chain sprocket I 

I (12 teeth) standard equipment 

I 
Locking plate 12/25 mm d lo. (flaps 

outwards) 
Hexagon nut M 12 x1 

I Outer bearing raa 32 mm dia . 
Roller 3.S mm dla, x7.S 
Thrvst wcuher- 12.$120 mm dla. 

I Counter- shaft (9/16 teeth) 

I D .. J)-f'OW bell bearing 6202 
3Sf1S/11 DIN 62.5 

Snap ring Sg 3Sx1.S DIN 472 

- 47 -

1 
1 

2 

28 

1 

1 
1 
1 
1 
1 

1 
1 
1 

18 
1 
1 

1 
1 

GEARBOX 



0 STARTER MECHANISM 

3 2 2 3 4 5 6 7 10 

I I 

I 
I 

l I I 
I 

~~ I \ I 

I I 

I \ I 
~~ I I llil 

9 
I 

18 

'"---14 

'-------13 

17 20 19 '------15 

I MS/VA/13/3 I 

-48-



STARTER MECHANISM 0 
Ref. Pan 

D~rlptlon 
Requd. 

No. No. No. 

350.2.13.030.2 Stoner lntermedlole shaft 
(33 and 1 S teeth) 1 

2 050.1329 Thrust washer 20,5/14/1,9 I 2 
2 0501329.2 Thrust washer 20,5114/2 os 2 
2 050.1329.3 Thrust washer 20,5114/2.1 j required 2 
2 050.1329.4 Thrust washer 20.5, 14, 2,4 2 
3 050.1333 Bearing bushing 19 14 9.5 2 
4 364.1.13.031 .1 Stoner gear (31 20 teeth) 1 
s 050.4.1327 Driver (20 teeth) 1 
6 900.3221 Spring ring 2 mm dlo. x 30 mm dlo . 

for claw collar 
7 050 4.1337 Claw collar (20 teeth) 
a 350.3.13. 032 .1 Pedolshofl 
9 050.4.1353 Thrust washer 26/16.2/1 

9al 
900.3922 Spacer shim 24/17.1/0.1 as 900.3923 Spacer shim 24(11,1/0.2 I ,.. ulred 

I 900.3924 Spacer shim 24117.1 10,5 q 
10 050.1335 Rubber seal ring BADF 24 '16{7 2 
11 1 050.1342 Bearing bushing 20,16!20 1 

11o 350.3 13.054.1 Bearing bushing 20116{17 1 
12 900 3987 Washer 38/27/2,5 1 
13 350.2.13.038.2 Broke lever 1 
14 350.2.13.047.1 Clevis bolt 1 
1S 900.4610 j Snap ring Sg 10x1 DIN 471 1 
16 0501.1334 Brake spring for driver 

050.1.1336 j Re!olnlng bolt, preued Into housing 
os required 

24795 Washer 6.4 DIN 125 for retaining 
bolt os required 

17 050.1343 Thrust washer 26/16{2 2 
18 350.3.13.051.1 Spring ring 2 
19 350 3.13.052.1 Catching ring 2 
20 900.4616 Snap ring Sg 16x1 DIN 471 3 

-49-



0 PEDALS 

1 

19!---

18,---------' 

17·-------_....J 

I MS/ST/13/8/3 ) 

-SO -



PEDALS 

Ref. I Part Description I Requd. 
No. No. No. 

I 600.1 .18.016.0 Pedal compl. (chrome, with black I per 
rubt>.r) pair 

600.2.18.016.0 Left pedal compl. 1 
600.3.18.016.0 Right pedal compl. 1 

17 900.2909 Hexagon nul Y." 2 
18 900.3926 Washer for crank 14f6,S/2 2 
19 60S.1313 Cotter for crank 2 

21 1 
OS0.1341 Crank, left 1 
OS0.1340 I Crank, right 1 

-51-



 

0 GEARSHIFT 

1Z-------~ 

---11 

-52-



GEARSHI FT 

Ref., Part Dacrlptlon Req ud . 
No. No. No. 

1 050.1.1425.2 Gearshift fork 
2 050.1.1410 Gearshift socket 
3 050.1.1424 Gearshift roll 
4 900.3949 Wosher 15,3.l10,n for gearshift 

shaft 1 
s 900.4606 Clrcllp 6 DIN 6799 6 
6 050.1.1426 Spring washer 1 
7 ~0.2.1403.2 Interior gearshift lever 1 
a 050.1.1421 Catch 1 
9 100.1423 Catch sprinjl 1 

10 900.4212 Fibre seal washer 18/12/1 1 
11 050.1.1422 Catch guide screw 1 
12 050.1.1406 Rubber seal washer 12/8 mm dla. 1 
13 2.55.2423 Washer 17f8,3f3 for gec~rshlft shaft 1 
14 050.2.1402.2 Gearshift shaft 1 
1S 050.1.1416 Supporting disc 12/7.2/2 2 

-53-



ALLSTATE liGHT WEIGHT MOTOR CYCLE 

CARB U RETTOR 

1 2 3 

l)) 
4 s 

I MS/VA/15/11 

19---~, 

21·---~ 
21-----...~o,.C'>__; 

I 

,p 22-tl 
- rtl ~-: 

2't----- ----~- }~ 25 ~ 
l6~ 
Z7__/ 

18 fl 16 fj 

. ~ 
;J Z8:----

29- - ---" 
J7 JZ 

-54-

I 
11 



Ret I 
No. 

1 
2 

Part 
No. Description 

I Corburettor compl .. without air 364.1.15.001.0/621 
filter (Bing 12 mm dla.,Jet No . . )• 

050.1520 Bowden cable adjusting screw (M 5) 
900.2115 1 Flat hexagon nut BM S DIN 439 I (Identical with 050.1517) 
050.1519 Screw cover 
050.1518 Head with lube bend 
050.1531 1 Thrust spring for throttle slide 
050.1513 Clamp spring 

CARBURETTOR 

I Requd. 
No. 

1 
1 

1 
1 
1 
1 
1 

3 
4 
s 
6 
6o 350.1 .15.014.1 

I 
Disc 11 mm dla. , O.S strong for dam pi 

spring 1 
7 
8 
9 

10 
11 
12 
15 
16 
17 
18 
18 
19 
20 
21 
22 
23 
24 
25 

26 
27 
28 
29 
30 
31 
32 

050.1516-
050.1515-
050.1555 
050.1552 
050.1529 
050.1540.2 
350.4.15.056.1 
050.1559 
050.15S3 
050.1509/62 
050.1509/ .. • 
050.1535 
364.1.15.032.2** 
050.1536 
050,1530 
050.1525 
050.10.1501 
900.1107 

24804 
050.1521 
050.1508-
27071 
050.1523 
OS0.1511 
24n1 

Jet needle 
Throttle slide 
Torsion spring 
Shoulder screw 
Spring clip for air filter 
Air filter 
Nipple 
locking plate 
Choke 
Main Jet No. 62 
Main Jet No . . . • If required 
Cop screw 
Float chamber cover with tickler 
Float chamber cover gasket 
Float needle 
Float 
Corburettor body 
He~Cagon head screw M 6x25 

DIN 933 
Washer 6,4 DIN 433 
Carburettor flange gasket 
N-dle jet 
Seal washer A 10 x 14 DIN 7603 
Screw plug 
Throttle slide stop screw 
Hexagon nut M 4 DIN 934 

• Please state Jet number. 
- Plecue give stamped-on number. 

-55-

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

2 
1 
1 
1 
1 
1 

2 
2 
1 
1 
1 
1 
1 
1 



AlLSTATE liGHT WEIGHT MOTOR CYClE 

FUEL TANK, EXHAUST 

1 

©---13 

1..------14 

1b 

18 

19 

20 

11 - 1?a 
11b 

~25 11c 

1'1 d 23 2' 

29 21 26 

21 

IMSIOEL/221 

-56-



FUEl TANK, EXHAUST 

Ref. I Part Description Requd. 
No. No. No. 

050.10.2200.2110 Fuel tank (separate) I 
(Identical wl1h 302.7 .22.000.2/80) 1 

1a 302.1.22.010.1 Transfer picture-ratio o f mixture 1 
1b 050.1.2250 Transfer picture 1 
2 050.10.2216123 1 Tool box lid chrome 1 
3 050.10.2210.2 Lock nut 1 
4 050.2217 Bordering for toolbox lid (endlen) 1 
5 05010.2224 Fixing ring (plastic) 1 
6 900.2106 Hexagon nul M 6 DIN 555 1 
7 24804 1 Washer 6,4 DIN 433 1 
8 050.1 0. 2231 Thrust plate 1 
9 050.1.2233 1 Rubber base 1 

10 050.10.2206 Rubber Intermediate r ing 11 /6.5/12 2 
11 050.1 0. 2204 Rubber carrier 1 
12a 302.1.22.020.1/10 Filler cap 1 
12b 050.1.2248 Seal ring 42,5/ 18/1 1 
12c 050.6 .2245.0 011 filler 1 
13 350.2.22.023.1 Gasket (rubber 42,5/30/3) I 1 
14 302.1.22.026.0 Transfer picture I ell , right •er ~llr 
15 050.2.2225 Bordering for fuel tonk (endleu} I 1 
16 050.2.2214 Rubber bose I 2 
17 050.4.2230.0 Fuel cock complete I 1 
17a 101 .2.223.5 Cork pocking 17mm dlo. f 1,5 1 
17b 101.2.2234 Seal washer 10,7/8/1 1 
17c 050.4.2228.2 Lower fuel filter I for 1 
17d 101.2.2210 Union nut 1 fuel cock 1 
18 050.2.2237 Seal washer 14/1/1 1 
19 27634 Union nut M 16x1 1 
20 050.2.2238.2 Fuel fllter 1 
21 24456 Fuel hose sleeve 2 
22 25597.1 Fuel hose 9/5 mm dla., (150 mm lang)l 

p. m. 
23 050.3.1600.0 Exhaust silencer complete 

(with end pipes) 1 
24 0.50.1.1620.2 Exhaust pipe 1 
2.5 050.1615 Exhaust flange gasket 1 
26 26834 Spring ring B 6 DIN 127 4 
27 24n3 Hexagon nut M 6 DIN 934 4 
29 0.50.3 .160.5 2 End pipe 2 
30 050.10.2207.2 Tension bolt (M 6), 120 mm long 1 
31 0.50.2204 Hinge boll 5/3/13,5 1 

- 57 -



ALLSTATE LIGHT WEIGHT MOTOR CYCLE-

FRAME, MUDGUARDS (FENDERS) 

18 T1 

-58-

___ , 

~ 22 

------23 

I MS/VA/20/31 



FRAME, MUDGUARDS (FENDERS) 

Ref. , Part Description I Requd. 
No. No. No. 

302.4.20.000.0/72 Frome compl. (wllhout tension bolt, 
but wilh steering bearing seat) 1 

2 23020 Filllster head :screw AM 5)(6 
I DIN 84 1 

3 25399 I H~ogoo h•od •mw M 6x10 
DIN 933 2 

' 900.3456 Securing washer JZC 6 2 
6 050.1429 Selling angle 2 
7 050.2050.2 1 Carrying handle 1 
8 302.8.20.033.1 I Nomenclature plate (Model 

number 81 0.94040) 1 
9 900.4027 Rivet 2.6x5 DIN 660 2 

10 170.2733 License plate brocket 1 
11 25399 Hexagon head screw M 6 x 10 DIN 933 4 
12 28909 Washer 14/6.4/1 2 
13 26834 Spring ring B 6 DIN 127 4 
14 900.2106 Hexagon nut M 6 DIN 555 4 
15 050.2.2700.0172 Front mudguard (fender) compl. 

(w. stays) 1 
15 050.2.2700.2!72 Front mudguard (fender) (separate) 1 
16 1426 Fllllster head screw AM 5)(8 

DIN 84 6 
17 900.3401 Securing washer JAC 5,3 6 
18 900.2105 Hexagon nut M S DIN 555 6 
19 050.2.2702/72 Mudguard holder 2 
20 24773 Hexagon nut M 6 DIN 934 6 
21 26834 Spring ring B 6 DIN 127 6 
22 900.1321 Fllllster head screw AM 6x12 

DIN 84 2 
23 050.2.2712.2!72 Mudg uard (fender) stay 1 

-59-



ALLSTATE LIGHT WEIGHT MC\TOR CYCLE -

SADDLE, LUGGAGE CARRIER 

--------2 

~--3 

-

IMS/ST/29/2] 

-60 -



SADDLE, LUGG A GE CARRIER 

Ref. Port Descrlpllon I Requd. 
No. No. No. 

350.4.23.000.0 Saddle complele 1 
1 350.4.23.010.1 Sadd le cover I 1 
2 22849 Hexagon head screwM 10xS5 DIN931 1 
3 050.2303 Clomp dog 1 
4 350.4.23.004.1 Guide rail 2 

1 ~ I 
900.3943 W asher 24110,5 2 2 
24776 Hexagon n ul M 10 DIN 934 1 
050.2301 Saddle bracket 1 

11 24ns Hexagon nut M 8 DIN 934 1 
12 I US06 Washer 8 .4 DIN 433 1 
13 22856.1 Hexagon head screw M 8x4S 

21 51 .1.2920.0 
I D IN 931 - 8 G 

Luggage Carrier compl. with 
spring clip chrome 1 

22 51.1 .2927 Spring clip 1 
23, 51.1.2925 Torsion spring, left 1 

l 51.1.2926 Torsion spring, right 1 
24 51.1.2924 Spring cross bor 6 mm dla., 180 long 1 

2Sr 24927 Hexagon head screw 
M 6x12 DIN 933 2 

t 26834 Spring ring 8 6 DIN 127 2 

-61-



 

PIVOTED FORK. PROP STAND 

- --- @ ----------7 

~------
-------9 

\\....~ -_ -_ -_ -_ -_ -_ -_ -_ -_ -_ -_ -_ -_: 
IMS/ST/211 

-62-



 



PIVOTED FORK, PROP STAND 

Ref., Part Description I Requd. 
No. No. No. 

050.5 .2100.0/12 Pivoted fo rk compl. (wfth p~-1n 
silent blocs) 1 

2 124.2315 Silent bloc (far shock absorber) 
16/8/ 17 2 

2a 050.1 .2122 Rubber base for chain guard 1 
3 050.2.2110.2 Pivoted fork spindle (M 10x1) 1 
4 050.2111.2 Slknt bloc (for pivoted fork 

bearing) 2?.(10/ 33 2 
s 2-'807 Was;, . ,. 1 ~.5 DIN 433 1 
6 24739 Huagon nut M 10x1 DIN 934 1 
7 050.2114 Prop stand bearing bushlnt 

18,3/10,2/10 2 
8 050.1.2123 Rubber bufl'er for prop stand stop 2 
9 900.4609 Clrdlp 9 DIN 6799 2 

10 14778 Washer 21/10.5{1 2 
11 100.1.1235 Spring washer 1 
12 050.4.2400.2{72 Center prop stand 1 
13 050.1.2413 Prop stand beartng axle 

10 mm dla., 195 long 1 
14 050.1.2410 Prop stand spring 1 

- 63 -



SHOCK ABSORBER 

32 ___/§ <P@ 3t ; s 3

1

6 35 

33 ~@ I 

33 32 

47-- ~­
-~--48-ffi 

47- Q 

49- c 

61 

so~.~ 
53---Vfl 

54 ~ 

55 IJ 

39-~g @~ 
38 ~ 

42 ~l · I 
__/ 40 

41 ~ 
'--"---43 

0 ---44 

-----46 

I MS/ST/21141 

- 64 -



SHOCK ABSORBER 

Ref. Port Description Requd. 
No. No. No. __ I 

31 OS0.5.2129.0 Shock absorber left, complete (with 

31 050.5.2130.0 
the ports 33-55) 

Shock absorber r ight, complete 
(with the parts 38-5S) 1 

32 24ns Hexagon nut M 8 DIN 934 2 
33 26819 Spring r ing B 8 DIN 127 2 
34 350.1.21 .014.1 Spacer 11i8i15 2 
3S 2nso Washer 13/ 8,4/2 4 
36 350.1.21 .013.1 Bolt (M8, 214 long) 1 
38 364.1.21.032.1 Strut head 2 
39 128.2315 Silent bloc 16 mm d la., 17 long 2 
40 900.1522 Lens head screw M Sx50 DIN 85 2 
41 900.3205 Spring washer A 5 DIN 137 2 
42 24n2 Hexagon nut M 5 DIN 934 2 
43 050.5.2136 Closure wcuher 27 mm dla. 2 
44 050.5.2133 Buffer ring (rubber 43/29.S/8) 2 
4S 050.5.2134 Thrust spring, 200 long, sin o( 

wire 5 mm dla. 2 
46 050.5.2131 Sliding tube (4S mm dla., 145 long) 2 
47 050.5.2141 Guide bushing (plastic 43/37,5{9) 4 
48 OSO.S.2139 Grecue felt 126,5x27x3 2 
49 050.5.2143 Felt washer, 112 long 2 
so 050.5.2140 Lo-r sliding tube 2 
51 050.5.2138 Stop ring 41/34/6 2 
52 24n3 Hexagon nut M 6 DIN 934 I 2 
53 050.5.2137 Supporting brocket 2 
54 900.3213 Spring washer 8 6 DIN 137 2 
or 22804 Toothed Lock washer J 6,4 DIN 6797 1 2 
ss 900.1309 Ftlltster he<Jd screw M 6x1.5 DIN 84 2 
or 24928 Hexagon head screw M6x1S DIN 933 2 
.57 350.1.25.017.1 I Holder for brake control cable 1 1 
S8 900.1121 Hexagon head screw M 8x30 

DIN 933 2 
60 900.2016 Hexagon nut M 8 DIN 934 2 
61 900.3211 Spring washer B 8 DIN 137 2 

- 65-



,.,.st"tl ,
1
Gtlt 'IIEIGtlt IAoto• ctc•E -

0 fllOt-11" fOilll ,II.N 0 s"f££1ll NG 

1 

~--25 

_34::;! 
35 /10 

e 

o-L ....... ~ 

~ 1 ~:' --- - - 30 

s;,-
3~ 

, 

d 33 

\ 

~ 

~ 
31 

8 
\ 

\ 
\ 
I 

~ 
~Zl 

Z1 

~--lO 

~---19 

_oo-

1) 

\ 
i 

11 



ALlSTATE LIGHT WE I G H T M 0 T 0 R C T C L E - M 0 DEL 810.94010 

FRONT FORK AND STEERING 

Ref. Part Description Requd. 
No. No. No. 

3.50.3.30.000.0,72 Front fork complete 
1 0.50.3 .3043.2/10 Heodlomp brocket 
2 0.50.3045 co .. er for speedometer opening 

(only for special order) 1 
3 0.50.3033 Connedlng washer 1 
4 3759 Fork tube nut 1 
a 0.50.3037 Exterior fork tube 2 
9 0.50.3036 Rubber buffer 3S,Sf24.S132 2 

10 050.3035 Threaded coupling 4 
11 350.1.30.034.1 Thrurt spring (14 mm dla., 23S mm 

long) 2 
12 3.50.1 .30.030.2 Spring bolt, 156 mm long 2 
13 0.50.3010 Bottom Joint of fork stanchion 2 
14 24417 Flat hexagon nut AM 6 DIN 439 4 
15 900.3883 Rubber seal RS 9/6/1.5 2 
16 24795 Washer 6 ,4 DIN 12.5 2 
17 900.2106 Hexagon nul M 6 DIN SSS 2 
18 0.50.2.301.5.2{72 Sliding lube left 240 mm long 1 
1& 0.50.2.3016.2{72 1 Sliding tube right 240 mm long 1 
19 0.50.3009 Bottom guide bushing 2.5,7, 20,.5/26 2 
20 050.3026 I Top guide bushing 27.6/22/26 2 
21 0.50.3029 Seal for annular groo ... s 30f20.S/S 2 
22 0.50.3049 Fait washer 29{22/6 2 
23 0.50.3027 Groo-.ed shell 2 
24 0.50.3039 Fell strip 14x3,2, 10.5 mm long 2 
25 250.3104 Slotted circular nul 1 
26 2.5222 Durt cop 1 
71 2.5226 BollS mm dla. 42 
28 2.5221 Top steering bearing seat 1 
29 2S22S Bottom steering bearing seat 1 
30 2.5220 Steering cone 2 
31 330.1.20.052.0 Lock (wtlh 2 Keys) (Neiman Nr. 2) 1 
32 3.50.2.30.023.1 Spore key (please, quote key number!) 

32al 330.1.20.0.59.1 Thrust spring 1 
32bt 330.1.20.060.1 AI-Notched rivet 1 

33 3.50.3.30.006.2 rn Fork lug 1 
34 900.1513 Lens head screw M Sx10 DIN as 2 
3S 900.34SS Securing washer JZC S 2 
36 21.526 Seal washer 9'.5, 3 1 1 
37 22872 Hexagon head screw M 6x30 

I DIN 931 2 
38 2479.5 I Washer 6,4 DIN 12.5 2 
39 0.50.3012 Screw plug 2 
40 29189 Spring ring 8 7 DIN 127 2 
41 900.1128 Hexagon head screw M 7x20 DIN 933 2 

-67-



AlLSTATE liGHT WEIGHT MOTOR CYCLE-MODEL 810.94010 

HANDLEBAR. GEARSHIFT AND THROTTLE TWIST GRIPS 

r 
2---

3 

4 I 

1 I 
1 

s-

I 
I 

I 

l 

zo tJ 12 21 

--=-~ "/. ' 

~ -4a 
~' '-4b 

- 68 -

25 

26 

/9 
-

15 

M S/VA/32 

9 

10 

11 

- 12 

13 



HANDLEBAR, GEARSHIFT AND THROTTLE TWIST GRIPS 

Ref. Port Description Requd. 
No. No. No. 

1 050.3205.0 Throttle twist grip compl. 1 
2 050.2.3228 Broke lever 1 
3 050.3225.2 Broke spring with screw 1 
4 050.3221 .0 Twist grip housing compl. (with 

I brake spring and lens head screw) 1 
4a 050.3223 I Cover 1 
4b 900.4805 Notched dowel pin 1,5x12 DIN 14n 1 

~ I 
050.3222 Lens heed screw {M 6x15) 

1 
1 

050.3216 Twist grip cover 2 
10 050.3226.0 I Throttle twist grip tube complete I 

I (with rubber) 1 
11 I 050.3227 Lever bolt (M 5) I 2 
12 I 22803 Toothed lock washer J 5,3 DIN 67'17 

(for port Nos. 11 end 21) 2 
13 24772 Hexagon nut M 5 DIN 934 2 
14 364.1 .32.021.1 Centering plug (as required) 2 
15 050.8.3200.2 Handlebar 1 
16 050.1 .3251 Clamping spindle, 200 long-8 G 1 
17 186 Washer 20/8,4/3.5 1 
18 32.47 Clomp wedge 1 
19 050.3204.0 Gearshift twist grip compl. 

(2-speed cl r.cu Ia r pu II) 1 
20 050.3217 Clutch control lever , 
21 0.50.3214 Lever bolt (M S) , 
22 050.3211 Threaded pin {M 6x7) 2 
23 0.50.3210.0 Gearshift twist grip housing campi. 

(with boll, spring, screw) 1 
24 050.3213 Threaded pin (M 6x5) 1 
25 050.3212 Thrust spring 1 
26 22754 Boll 3/16" 1 
77 , 900.1950 Threaded pin M 4x4 DIN 551 1 

28 1 
050.3215.0 Gearshift twist grip tube campi. 

(with rubber and threaded pin) 1 

-69-



 

AlLSTATE Ll G H T W El G H T M 0 T 0 R CYClE - M 0 DEl 810. 94010 

BOWDEN CABLES 

2 

5 

21l-----

20 

19 
7 

iO 

/I 16 

L MSISt/60/2J 

-70-



ALLSTATE LIGH T WEIGHT MO T OR CYCLE 

BOWDEN CABLES 

Ref. Part Description I Requd. 
No. No. No. 

1 050.3.6503.2 Pull knob with wire 
2 050.6504.0 Shackle compl. for choke control 

I cable 1 

~I 
350.4.65.003.0 Control cable compl. for choke 1 
050.2. 6506 Soldering nipple 3 /1,2 mm dla. 1 
050.6500.2 Corburettor control cable compl. 

(wire 937 mm, covering 780 mm) 
6 050.6300.2 Brake control cable compl. for front 

wheel (wire 955 mm, covering 
815 mm) 1 

7 128.6305 Shackle for broke control cable 1 
8 050.1.1428 I Supporting shell 1 

10 050.1419 Soldering nipple 4 
11 050.6505 Soldering nipple compl. 2 
12 050.2.6203 1 Shell 7 
13 250.6010 1 Adjusting screw 

' 
2 

14 24384 Nipple holder 3 
Ua 050.1 .3208 Nipple holder for brake lever I 050.2.3228 
14b 250.6208 Nipple holder, sloHed I 2 
14c 050.1.6209 Cable socket nre•. 
15 24n4 Hexagon nut M 7 DIN 934 I 3 
16 050.5 .2500.2• Brake control cable compl. for rear 

I wheel (wire 571 mm, covertng 
380 mm) 

17 250.6103 Coble socket 
- 18 360.3.62.000.0 Clutch control cable compl. 

(wlre1160 mm, covering 1060 mm) 1 
18a 360.1.62.01 5.1 Soldering nipple 2 
18bl 25483 Shell 2 

19 I 050.6600.2 Ge-arshift control cable cornpl. 
(wire 2510 mm, covers 1080 and 

I 
1055 mm) 1 

20 050.3220 Adjusting nul 2 
21 050.3219 Knurled thumb nut 2 
22 I 050.3218 Deflection tube for gearshift control . cable 2 
23 050.6605.0 Catch nipple 1 
24 I 050.3229 I Deflection tube for corbureltor 

control cable 1 
24a 900.3102 Washer 2,2 DIN 433 (as required) 
25 050.1518 Head with tube bend, as required 
26 900.2115 I Aat hexagon nul BM 5 DIN 439 

(identical w ith 050.1517) 
27 050.1520 I Bowden cable adjusting screw 
28 250.6007 Hexagon nut M 7, slotted 

26646 I W ire 1,6 mm dla. 1 
050.6501.1 Covering J as required pe~ 

4,912,2 mm dla. I me er 
26647 1 Wire 2 mm dlo. 1 as required, only 
26645 I Covering J for clutch control I I:t:~er 

5,5f3 mm dla. cable 

• Only the complete broke control cable Is obtainable. 

-71-



ALLSTATE LIGHT WEIGHT MOTOR CYCLE 

m FRONT WHEEL 

1 2 

25 ZfJ 27 

I 

J 
/ 

I MS/VA/40/21 
----------,20 

6 

----17 

is ~--!Sa 

- 72 -

5 6 1 8 

11a 

\_ 
12 



AllSTATE liGHT WEIGHT MOTOR CYClE -

FRONT WHEEL 

Ref. I Port 
No. Description 1 Requd. 

No. No. 

I 350.4.40.ooo.o, 23' Front wheel compl. (without tire) 
I with chrome rim 

I 350.4..40.002.0 Front wheel hub compl. (wllh 
Interior ports) 

050.401.5.0 Pair of broke shoes with glued 
lining 1 

2 050.4019 Broke shoe spring 2 
.5 350.4.40.007.1 Broke cover plole 1 
6 050.1.4029 Washer 18/10,5/ 2,5 2 
7 900.2011 Hexagon nut M 10x1 DIN 934--8 G 1 1 
8 26820 Hexagon nul M 8x1 DIN 934 1 
9 26819 Spring ring 8 8 DIN 127 1 

10 350.4.40.013.2 Broke lever 1 
10o 900.3219 1 Curved washer 12.5 mm dio. 1 
11 128.2504 Rubber wcuher 20/12/3 1 
11a 900.3938 Washer 18/12,3 /1 2 
12 050.2.411.5 Restoring spring 1 
13 350.4.40.009.2 Broke cam 1 

" I 050.2..4025 Packing ring 30/16/5 2 
1.5 050.1.4021 Conr 30/16 mm d ia . I 2 
16 050.1 .4024 Intermediate ring, 9 mm high (righl) 1 
16a, 050.2.4034 Intermediate ring, 17,.5 high (left) 1 
17 900.6200 Deep-row boll bearing 6200 

30/10/9 DIN 625 2 
18 050.1.4022 Supporting disc 30/16 mm d la . 2 
18a 050.1.4008 Cover for hub 1 
19 050.1 .4003.2,'23 1 Hub body, chrome 1 
20 050.1 .4023 I Spacer tube, 37 mm long 1 
21 364.2.40.026.1 Front wheel OJCie (knock-out axle) 1 
22 ( Only used, if no speedometer 
224 \is mounted 
23 050.2 .4030 1 Spoke, long 2.5 mm dla. x204 18 
23 0.50.2.4031 Spoke, short 2..5 mm dra. x196 18 
24 600.4007 1 Nipple 48 turns p. ln. 36 
25 900.0894 Tire 23" - 2,25 (black-Ivory) 1 

(block) 1 
26 900.0861 Inner tube 23"- 2,25 1 
27 900.0840 Chafing strip 19" 1 
28 0.50.2.4033/23 Rim 19" for tire 23"- 2,25 chrome 1 

-73 -



ALLSTATE LIGHT WEIGHT MOTOR CYCLE 

SPEEDOMETER WITH DRIVE 

-~~~- --=- ==---2 ("'" ,.....-
] I ' 

1-___;_~ I 

·---~-------------3 ----- \ 

\ ~--7 

I 
1 ( 
~ 

~8 
·~ ~9 ~(J~ 

---10 

6---@ 

IMS/ST/40/20121 

- 74 -



S PE EDOM ETE R WITH DR I VE 

Ref. Part Description Requd. 
No. No. No. 

1 050.2.5324 Speedometer l"eedy for fiHing ~/45 1 
2 OSO.S327 Rubber ring 49/44/1 • .5 1 

050.1.S322 Speedometer glass S1 mm dla. 1 
050.1.5323 Rubber ring 1,3 ( )x40 mm dla. 

(or Inside of speedometer glass 1 
3 050.1.5325.0 Driving shaft, 600 mm long 1 

050. 1..5325 Driving shaft (core) 1 
4 oso.:uoso.o Speedometer drive compl. 

I 
1 

5 26821 Grea.se nipple 1 
6 050.3.4051 Soft rvbber packing 36/18/S (or . i speedometel!" drive 

I 
1 

7 501.1.8506 Rubber socket 1 
a 350.1.30.059.1 Holder for driving shaft 1 
9 29190 Spring ring B S DIN 127 1 

10 23020 fllllster head screw AM 5x6 I DIN 84 1 

-75-



fD REAR WHEEL. DRIVING C HAl N 

10 11 12 a 
I I ' 

I 
15 

.. s. l l I I 

5o 6 I I 

'------l1 

------lZ 

Z7 Z{J ZS 2+ 23 

l1 JO l9 
I 
I 
I 

' I Z7 
l3 }2 

-------26 

15 ------. '-----------

~---- --·--ZJ 
n 

18- 23a 

- 76 -



 

"' fD REAR WHEEL, DR lVI NG C HAl N 

Ref., Port Description Requd. 
No. No. No. 

302.2.41.000.0/23 Rear wheel compl. (without lire) 
W1lth chrome rim 

302.2.41.002.0 Rear wheel hub compl. with 
Interior parts 

1 26422 Hexagon head screw M 7x15 
DIN 93~G s 

2 050.4.4109 Chain sprocket (34 teeth) 1 
3 29189 Spring ring 87 DIN 127 s 
3o 350.1.41.010.1 Securing plate 1 
4 24774 HelCagon nut M 7 DIN 934 s 
s 050.1 .4103.2/23 Hub body chrome 1 
Sa 050.1.4008 Cover for hub 1 
6 050.4015.0 Pair of brake shoes with glued 

lining 1 
7 050.4019 Broke shoe spring 1 

10 350..4.41.007.2 Brake cover plate 1 
11 050.1.4106 Hub core 1 
12 26819 Spring ring B 8 DIN 127 1 
13 26820 HelCagon nut M 8x1 DIN 934 1 
14 900.2011 Hexagon nut M 10x1 DIN 934--8 G 1 
1S 050.1.4029 Washer 18/10.5/2.5 2 
16 050.4118 Chain tension adjuster 2 
17 24803 Washer 5.3 DIN 433 4 
18 900.2105 He)(ogon nut M S DIN 555 4 
19 350.5.41 .013.2 Brake lever 1 
19o 900.3219 Curved washer 12,.5mm dlo. 1 
20 128.2504 Rubber washer 20j12f3 1 
20a 900.3938 Washer 18/12,3/1 2 
21 050.2.4115 Restoring spring 1 
22 350.4.40.009.2 Brake com 1 
23 050.2.4025 Pocking ring 30/16/5 2 
23a 050."22 Dus;t cop 1 
24 050.1.4021 Cover 30/16 mm diG. 2 
25 050.1.4024 Intermediate ring (9 mm high) 1 
26 900.6200 Deep row boll bearing 6200 

30/10/9 DIN 625 2 
27 050.1.4022 Supporting disc 30/16 2 
28 050.1.4123 Spacer tube, 80 mm long 1 
29 050.1.4124 Intermediate ring (13 mm high) 1 
30 350.1 .41.026.1 Rea1r wheel OlCie (knock-out OlCie) 1 
31 050.1..4125 Thrust washer 1 

050.2.4030 Spoke, long, 2.S mm dla.x204 18 
\)50.2.4031 Spoke, short, 2.5 mm dla.x196 18 
600.4007 Nipple, 48 turns p. ln. . 36 -- 900.0894 Tire 23 .. -2,25, block-Ivory, 

black 1 
900.0861 Inner lube 23"-2,25 1 
900.~ Chaflng s1rlp 19" 1 
050.2.4033/23 Rim 19" for lire 23"-2,25 

chrome 1 
32 050.4.2810.0 Driving chain Y.x3/16", 94 rollen 1 
33 050.4.2820.0 Chain mas1er link 1 
36 1150 Chain master link spring 1 

-n-



ALLSTATE LIGHT WEIGHT MOTOR CYCLE -

GENERATOR 

1a 

29---..... 

28----... 

27---.... 

26----

25----...._ 

"--------'17 

'--------18 

'------20 

-78 -

-...-------2 · -3 

I MS/St/V/50/51 



AlLITATI liGHT WEIGHT MOTOI CYCll · 

GENERATOR 

Ref., Part o.rtpftoft ,-:..u4. No. No. 

30U.JO.OOO.O RywfleeJ magnetocd,eneralof 
(._., OHI12S •\MIURC1/11 

27fSl1) 

I 
1 

1 OSO..S205.J Co~le plu1 1 
1• 050.5206 Securing •Print (Inside cable plu51) 1 
2 OSO.SI01 lgnltloft coble 5 rnnt clio. 

3 170.5703 ~"'-=: ......... ,~, 1 
4 351.2.10.010,1 RubwiOC.k .. 1 
s 360.2$01 u ltnltiOfto4lr'IMfvN 1 
s 36().2.50.019.1 Rubber cap 1 

' 302..2.50.009.1 ArmatvN p~ 1 
7 302.1..50.013.2 Conclon10r 1 

• 900..3951 Wotktw 10/4.'11 3 

• 90Q.3202 Sprlttt wosher A 4 DIN 137 3 
9 274SI leAl heotl arew AM 4x 1S OtH as 3 

to 30U!0011.J lJthlcarmotvre 1 
t1 302.1.SO.OU.2 Stop ftght onncduN 1 
11• 302.2.50.020.1 Spacar lludllnt 2 
12 301.2.50.015.0 Contod ut tocapl 1 
tS 900.G791 Tu"-lot ;rvi for lullrkator rot pcut 1 ,. 900.0794 Lubriccdor r.t ,.. 1 
1S 2AIOI WosMIUDCNW 2 
16 900.3M6 s,_. "''"' 1/4.3/0.1 } 16 900.3N6.1 Spocw shim 8(4.3/0,t Cll required 
17 100.»99 =•prlftl 1 
1•'" 30U.!G.otO.t 1 , 2f176 RoUer 3 m,. tlle.xS 1 
20 100.1.12SS Spatol woahw 1 
2t 900.1011 Hexap ... M 10.1 OCH fSI.aG 1 
22 900..1133 ~ heca4 ac:rew M 3x10 

DtN~ 1 
u 900.300S Waltw U DIM 125 J 
26 900.3203 Sprtltf rtnt I 3 OCH 117 1 
fl W70 Haago. nut M 3 DIN~ 1 
21 %IIIII ffltldw ~ ac:rew M 4x10 DIN M 1 
t9 2!1M Sprint tint I 4 DIN 127 1 
2t 2D9S Wuhor U DtN 125 t 

-79-



tJ) HEADLAMP, HORN, TAIL-STOP-LIGHT AND SWITCH 

2'---

1 

- -26 

f7 18 ff 211 J1 

I MS/ST/ 53121 

"' Jl 

-80-



HeADLAMP. DIMMER SWlTCH, HORN. TAll. L1GH 'r 

-~~-----·---- ------.----~--..,,-., 
f , 1 ,.,. I CUCI": ~Ii~:'l ~ ~~ ... -~ 

t<Jo,. Nu. i ~~ 
•o!llfH.,..,....,...,.....~~ ~-••••• .... •••••••• .. '• . .._.,. _ _..,.. •·+••••••••••• 

'I 

• 9 

l~ 

1' 17 

~& 

2Y{ j 

.~, 

~ i 
l1 

J,) 

~· I .3., 

~'I 

la 
9 

to ., 

030.t.io)17.G i Ht.odim'tlp ~<"> ri(.ta t<#~ ... ,~;. ~~. ~ 
()~ s.."~ : s.,:t::.t< ~r )jl 1 
~1.)-ll~~ '· lrwimi:•~_ '"!m :;;J~ 1 
M<l »u i!)iM j , 
O.SO.~~U) lf'S.I.OICtitt9 pic)• i '1 

2t.NXJ : ·w~,f\n S,J Ot:• '~l t 
.>SO.t.~17.l !cs. ~I••• I 1 

D)(l »J I i ('<)utc;d ~(;<; .)e 1 
al0,J1f% J ~..._:~~ 'f>t'SI'lJl ! 1 2'm $ptn ~" ,,~,. :~ ;,! r ~ ?t 

1

. 
C>S0..3* 0 

1 
Httot:tttr:'lll il'lifl'<'H' p~th .:, . .)~(>!. 

(H•U.s) "" 'Ht lomp .H>ckc!, b~l : -..t .. I!Wf tlt~!b 1 
\.~a-st>•: {m t-l'•l di<;I'C1p ~~l•<!l~llt'll 1 2 10CU31 t 

2 nt 
oso.~ 
W).Uti4 
ow.~ 
O.S0 .~3~ 
0~-5.~ 
~00.07~1 
mo . .Sl1t.o 
0$0.1~~ 
1'2~_}.320.0 
116UU 
Cl'50 toot 

,~.01'10 

.S1.1 .S'~ 
()~_, 5700.0 

()50.370$ 
lW4 
:nn 
t00.1~~ 

'I!X! -~~' 
~0.4 S~D¢ 0 
tW7 

~J9•1 
HtU~.2 
i7().~$1(1.~ 

~t)'Jf 

f70.S!lt 

~.~n' 
::s~usn.c 
,10.5li1 
CSO.t S550 
~~,~0 
~~.210~ 
0~0. 1, ~~:il,O 
~0.JS~21 0 
1Sl.l~~ 

Ov¢1 c~~.~~ .. ,..s~k h <n~ •.::•·•w i 
t.t h CIN t\ i t 

t~«nllhw•~ rlinl 1 

l .. aJhl lfl$) oJ~n 
; Autht t<ltl.ir.i) ~\'(\'J~ _ ~ 
~ P41fl~:; l,,. ~ 

' RtiUl~a~g a~r·:')3 l 
o-..~,., e:a~.~. • v t~11S w :

1
· 

LO:TII\ \ut.il•t I 
C~bl• tol:~•l fat ~iA>tt;«t u••ttt\ 
r "'''' ,., ~i • .,..,~ .. ,,.,.,c ... 
Clc•N><~~~ ,;. e~~k for u<tt.mt-t •watt: 

i Co~a1-. fotlr~t {or t!I,.HJ:N S<l'l!k~ ! 
; Cllbl t j 
i ChYI·•:•r .... ,.-, , , <m I• 

I
I ~c-11 r:o~l::b•r ttr ~:t\o! {two·r~,..;) 

Lc(J~I «-:~bll'c ;,:~ f.ll)l , (~!>~t 
:J .Ul rl\ I, t>' f 

U:iM tt:ltll' t.b n~.c;.., 

I 
s~,;,:1 '~":l a 41 t>tt-.l 1 ~>' 
~-~~~" >1~1 M 6 OIN 9J• 
•i•,.a~ ~" l\l;c.~ W.HI;I .~~'II tl> 

OtN J~l (u ser.,t:(~~~ 
1-f~ff\ 

r C'JI ' t :~~;t ;~·:, s: '~·• -~ 
>:hn.i ~•h<i u.;wl '4"$.; <( 1((•:..~ fo,.Tutl 

l•iJI':I AM 4"10 DH~ <it · 
fltlt• fflt :lr cf'l~ .,,A<, 1, en l 
~.C.II "'llflt~et.) <' V•~. ~ r•fl"ll'4t6) j 

f T .. a nil~' h~'"'.,,~ (...,,,,_ ' 
! r <-o• ••f 'H '~' <.a U "•u•t~w) 
I !i l l :~,.., hcf.sn""" M h -\ 2 

I 
O!NM 

!\tit, fv<' ' '"jl I :~M £:: ¢ V t ~ W 
PIN }2l'.,i)t 

a,,tb (,n T •l si ligh1 I. Y 1 'l.:. W 
: ltcoat ~c!t"(' ~. ~•;l•• 
~, vb~•t' tl<.:u ,.;e"••r­
lf'l#.f' r,'i:c! 6il ~l<t 

~t-• c: t~ t lr:~ • ~ rm~ 1:::1 
H_. 114g-:~ ,,,, ·'·' ~ O;N ~:;5 
ltc;t ; l!J"'i *•"·'th c-~,..1'' . 
•~ '!;:ie~.~·< Hr<.w <.()~•'· 
$''J tl I ~~ 1 -swi: .::~ 

I 
j 

1 
1 
1 

2 
I 
t 

1. 

1 ., , 
, 
1 
1 

l 

l 
1 

' . • 
1 
t 
t 
1 , 
1 

f 
·--- --"-- --.. u. ----·-·~-----_..... 

-81-



 

T 0 0 L S, BELL, T I R E PUMP 

A:af., 
N o. 

-
1 • 3 • • 6 

7 • 9 
10 , 

P o n 
No. 

OS0.3. 701 0.0 
030.%.7021 
050.7001.2 
19599 
10181 
!432' 
0.50.5607 

0.50.7021 
230.700& 
0.50.7023.2 
0.50.7024.0 
OS0.7004 

PaM No. 

24792 
24793 
24794 
24795 
2'796 
24797 

900.3102 
24802 
24803 

·~ 24805 
241106 
24807 

24770 
275011 
24771 
24772 
24773 
24774 
24775 
24776 

900.3203 
27620 
22796 
29190 
261134 
291119 
261119 
29192 
29193 
900.3a,l4 

900.A603 
900.4606 
900 4607 
900.4609 

T OOL S. BELL. T I R E PU M P ~ 

Oucrlptlon 

S .. ef 1-1• COMplete 
Screw drlv•r 
Soc.kot wrench for •pork plwg 
w,..nc h 6/7 DIN 895 
Wrench 8/1 0 OtN &9S 
w,..nch 9/11 DIN 89S 
Be ll chrome plotad ( lndeod of horn 

on speclol ,..quat) 
Pln 6 ((::). 11S mm lo ng 
Sodc., wraneh 
Tire pump lube, 200 m m long 
T in pump 
Oeon lng rog 

I Requd. 
No. 

I , 

I 
1 
1 
1 
1 
1 

I 1 , 

I 
1 , , , 

V A RIOU S STANDARD P A RTS 

Description 

Wa•har 3,2 125 
Wo.sher 4 ,3 125 
Wosher 5 ,3 125 
Washer 6,4 125 
Washer 7 ,4 125 
Washer 11.4 125 

Wo:s~r 2 ,2 433 
Wo.sher 4,3 433 
Wosher 5,3 433 
Washer 6,4 433 
Wa.sher 7 ,4 433 
Wa•h•r ... Q,) 
Wo•h•r 10, 5 433 

Nut M3 934 
Nut 3 ,5 934 
Nut 4 934 
Nut 5 934 
liyt 6 934 
NUt 7 934 
Nut • 934 
Nut 10 934 

Lock wo•h•r 83 127 
Lu-ck wo•har 3,5 127 
Lock wa•h•r • 127 
Lock wo•h•r 5 127 
Lock wo.shar 6 1 27 
lock wosher 7 127 
lock wa.sh•r e 127 
Lock washer 10 127 
Lock -~•h•r 12 127 
Lock -a.•h.r ,. 127 

Clf'dlp Bt 3 , 2 6799 
Clrcllp 6 6799 
Clrc llp 7 6799 
Clrcllp 9 6799 

- 82 -

7 

8 


